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TEST REPORT CERTIFICATION

Applicant - BYD Precision Manufacture Co., Ltd.
Manufacturer :  Toshiba Corporation
EUT Description :  Tablet PC
FCCID i ZW9-PDW09
(A) MODEL NO.& :| Brand Name Model No.
BRAND NAME TOSHIBA TOSHIBA WTS§-A
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : AC 100-240V, 50/60Hz
(D) TEST VOLTAGE : DC 5V From Adapter Input AC 120V/60Hz
Tested for comply with: S
FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in
this test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full
responsibility for the accuracy and completeness of these tests. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements.
This report contains data that are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to
bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Sep.117 15, 2013 Report of date: Sep.24, 2013
% o
Prepared by SWEd, Dy .

nn Lu/ Assmta t Manager
Audix Techno]ogy (5 henghm) Co., Ltd. [P 8
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Stamp only for EMC Dept. Report
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15: 15.207 PASS
ANSI C63.10 :2009
FCC Part 15: 15.209

Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

Conducted Spurious Emissions FCC Part 15: 15.247(a)(1) PASS
ANSI C63.10 :2009

Carrier Frequency Separation Test FCC Part 15: 15.247(2)(1) PASS
ANSI C63.10 :2009

20dB Bandwidth Test FCC Part 15: 15,215 PASS
ANSI C63.10 :2009

Number Of Hopping Frequency Test FCC Part 15: 15.247(2)(1)() PASS
ANSI C63.10 :2009

Dwell Time Test FCC Part 15: 15.247(a)(1)(iii) PASS
ANSI C63.10 :2009

Maximum Peak Output Power Test FCC Part15: 15.247()(L) PASS
ANSI C63.10 :2009

Band Edge Compliance Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)

Product Name : Tablet PC

Model Number& .| Brand Name Model No.

Brand Name "|_TOSHIBA | TOSHIBAWT8-A

FCCID : ZW9-PDWO09

Radio : Bluetooth V2.1+EDR; Bluetooth V4.0; GPS; IEEE802.11 a/b/g/n

Operation Frequency : IEEE 802.11a: 5180MHz—5240MHz,5260MHz—5320MHz,
5500MHz—5700MHz; 5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT?20: 2412MHz—2462MHZz;5180MHz—5240MHz,
5260MHz—5320MHz,5500MHz—5700MHz;
5745MHz—5825MHz
IEEE802.11nHT40: 2422MHz—2452MHz5190MHz—5230MHz,
5270MHz—5310MHz,5510MHz—5670MHz;

5755MHz—5795MHz
Bluetooth: 2402-2480MHz
GPS: 1575.42MHz

Modulation - IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

Technology |EEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
|EEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Bluetooth V2.1+EDR: GFSK, = /4QPSK, 8DPSK
Bluetooth V4.0: GFSK

GPS:BPSK

Antenna Assembly : WIFI:
Gain 2.4~2.5GHz: ANT 0: PCB Antenna, 2.35dBi;
ANT 1: FPC Antenna, 2.35dBi
5150-5250MHz: ANT 0: PCB Antenna, 4.85dBi;
ANT 1: FPC Antenna, 2.57dBi
5250-5350MHz : ANT 0: PCB Antenna, 4.99dBi;
ANT 1: FPC Antenna, 2.94dBi
5470-5725MHz : ANT 0: PCB Antenna, 5.32dBi;
ANT 1: FPC Antenna, 2.65dBi
5725~5850MHz : ANT 0: PCB Antenna, 5.33dBi;
ANT 1: FPC Antenna, 2.32dBi
BT: PCB Antenna, 2.35dBi Gain
GPS: FPC Antenna, 2.63dBi Gain

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Applicant : BYD Precision Manufacture Co., Ltd.
Floor 1, A3 Workshop, Floor 3, A1 Workshop, A10 Workshop, A13
Workshop, A6 Workshop, No.3001, Baohe Road, Baolong Industrial,
Longgang, Shenzhen, P.R., China

Manufacturer : Toshiba Corporation
1-1, Shibaura 1-Chome, Minato-ku, Tokyo, Japan

Power Adapter : Manufacturer: BYD Model No.: DUUS05200
USB Cable : Shielded, Detachable, 900mm
Date of Test : Sep.11~15, 2013
Date of Receipt : Sep.10, 2013
Sample Type : Prototype production
2.2. Tested Supporting System Details
No. Description ACS No. Manufacturer Model Serial Number | Approved type
ACS-EMC-EPO1 OVANN oVvasov N/A g;gf/l : [I)D

1. Headphone
Cable: Shielded, Undetachabled, 4.0m

- SamSung SA950 - MCCC

2. 3D Monitor  |Adapter: M/N:AD-6314N
DC Cable:Unshielded Undetachable 1.5m
IAC Cable: Unshielded Detachable 1.8m

2.3.Block Diagram of connection between EUT and simulators

Earphone
b Monitor
EUT
2
Adapter
Adapter l
l . a: USB Cable
AC Mains AC Mains b: HDMI Cable

(EUT: Tablet PC)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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2.4. Test information
The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode, and

select test channel.

Tested mode, channel, and data rate information
Mode data rate (Mbps) Channel Frf&lﬁg)cy
Tx Mode 1 Low :CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low :CHO 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: mw/4ADQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

2.5. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13267
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2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 3.08dB(9KHz to 150KHz)
in No. 1 Conduction 3.1dB (150KHz to 30MHz)
3.22 dB(30~200MHz, Polarize: H)
Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 5.04dB (1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.06 dB (6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 357 dB
Emission test in RF chamber '
Uncertainty for. anductlon Spurious 200dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT
3.1. Test Equipment
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,12| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4. Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
LISN LISN B o
—

:50Q Terminator

3.3. Power Line Conducted Emission Test Limits
Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Tablet PC (EUT)

Model Number
Serial Number

: TOSHIBA WT8-A
- N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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3.5.

3.6.

3.7.

Operating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipment.
3.5.3. Let the EUT work in test mode (TX Mode) and measure it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Powel|
connected to the power mains through a line impedance stabilization network (L.I1.S.N. 1#). thig
provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram of the
test setup and photographs). Both sides of power line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of equipments and al
of the interface cables were changed according to ANSI C63.4-2009 on conducted Emissiory
test.

The bandwidth of test receiver (R&S TEST RECEIVER ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on Section
3.7.
Conducted Emission at Mains Terminals Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Data: 4 File: D:DATA'2013 Report data'B'BYDWACS1301692.EM6 (16)
0 Level (dBuv) Date: 09-15-2013
FCCPART15C
FCC PART 15 C (AVG)
4
40
I:IIZI.15 0.5 1 2 5 10 20 30
_ Frequency (MHz
Trace: (Discrete) 4 ed )
3ite no 1fficonduction Data No HE
Dis./Ant. Hi 2012 ESH2-Z5 LINE
Limit :FCC PART 15
Env./Ins=s. P24 1%C 49y Engineer :Leo-Li
EUT :Talklet PC M/MN:TOSHIBEAL WTS-4
Power Rating :DC 5V From Adapter Input AC 120V/60H=z
Test Mode :T= Mode (BT)
LISH Cable Emission
No Fredg Factor Loss Feading Lewel Liwits Margin Femark
[(MH=) [dE) g=0=h] [ElBuWv) [dBuW) [clBuWr) [dE)
1 0.93550 0.21 0.03 39.94 40.158 56.00 15.32 QF
2 1.254 0.:=22 0.03 38.54 3g.79 56.00 17.21 QF
3 1.493 0.:=22 0.03 38.68 35.93 56.00 17.07 QF
4 2.71%7 0.26 0.05 40.27 40.58 56.00 15.42 QF
5 3.8971 0.:=9 0.06 40.81 41.1¢8 56.00 14.54 QF
& 19.194 1.a09 0.14 44 .59 45.92 a0.00 14.08 QF
Femarks: 1.Emission Level=LI3N Factor+Cable Loss+Reading.

2.If the average liwit is met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and weasurement
with awverage detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Data: 3 File: D:DATA2013 Report datalBBYDWAWCS1301692.EMG (16)
a0 Level (dBu\) Date: 09-15-2013
[~
\ FCC PART 15 C
HH,R___H FCC PART 15 C {AWG)
- |
£
40 1
l]Il.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
S3ite no :1ffconduction Data No :3
Dis./Ant. ) 2012 ESHZ-ZI5 NEUTRAL
Limit :FCC PART 15 C
Env./Ins. 24, 1%Cf49% Engineer :Leo-Li
EUT tTablet PC M/N:TOSHIBA WTS-A4
Power Rating :DC 5V From Adapter Input AC 120V/60H=z
Test Hode :Tx Mode([ET)
LISN Cable Emission
No Freq Factor Loss Feading Level Limits Hargin Remark
(HHzZ) (cdB) (dE) (dBuV) [dBuV) {dBuV) (dB)
1 0.83655 0.20 0.03 37.37 37.60 56.00 15.40 QF
z 1.254 0.22 0.03 38.32 38.57 56.00 17.43 QF
3 1.404 0.22 0.03 37.94 38.19 56.00 17.581 JF
4 3.822 D.28 0.086 39.05 39.39 56.00 16.61 QF
5 4,687 0.30 0.07 39.59 40.26 56,00 15.74 QF
G 19.015 1.08 0.14 43 .47 44 .69 &0.00 15.31 QF

Femarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when useing a guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector i3 unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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4. RADIATED EMISSION MEASUREMENT
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 12 1 Year
2 | EMI Spectrum Agilent E4407B MY41440292 |[May.08,13| 1 Year
3 Test Receiver | Rohde & Schwarz | ESVS10 834468/011 May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08,13| 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI CFD400-NL | 3# Chamber No.1 [May.08, 13| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year
Frequency rang: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106 7797716 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 12 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) » || (FIBRE GLASS)

Combining Network [ | AMP || Spectrum Analyzer| | PC System

|
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

[ii:: (Reference Point)

EUT

1m 2.0m(L)*1.0m(W)*0.8m(H) —»

ABSORBER 0.8m
(30cm maximum) TURN TABLE

(FIBRE GLASS)
N

AMP | |Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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4.3.Radiated Emission Limit Standard: FCC 15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands
9-90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.
4.4 EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Tablet PC (EUT)

Model Number : TOSHIBA WT8-A
Serial Number o N/A

4.5.0perating Condition of EUT
4.5.1. Setup the EUT and simulator as shown as Section 3.2.

4.5.2. Turned on the power of all equipment.
4.5.3. Let EUT work in Tx mode.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. The EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to
find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna is set on Test.
In order to find the maximum emission levels, all of the interface cables must be
manipulated according to ANSI C63.10-2009 on radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.
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The bandwidth of the Spectrum’s RBW is set at 1IMHz and VBW is set at 3MHz for peak
emissions measurement and RBW is set at LMHz, VBW is set at 10Hz for average emission
measurement above 1GHz.

The duty cycle of the test signal is 100%.
The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.
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Frequency: 30MHz~1GHz
Data: 2 File: E:'2013 Report Data'B'BYD'ACS1301692-1.EMG (18)
0 Level (dBuvim) Date: 2013-09-15
FCC PART 15 C (3M)
5B
40—' 3
£ wﬁﬂﬁhﬂlymwij#"hl
0 30 224, 418. 612, 806. 1000
Frequency {(MHz)
3ite no. 3m Chamber DIats no. HE
Dis. / kint. 3m 2013 CBL&11ZD 35375 hnt. pol. : HORIZCONTAL
Lirit FCC PART 15 C (3M)
Env. / Ins. 24*C/56% Engineer : Leo-Li
EUT : Tablet PC M/WN:TOSHIBL WTS-4
Power FRating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode Tx HMode (ET)
int. Cahle LMP Ewmission
No Freg Factor Loss factor Reading Level Limits HMargin Rewark
[(MH=) [dE/m) [dE] [dE) (B [dBuW/m) [ABuV/m) (B
1 30.970 19.47 0.85 o.o0 9.47 29.79 40.00 i0.21 ap
Z g0.07v0 &6.70 1.23 o.oo Z2 .60 30.53 40.00 9.47 QF
3 234.670 11.867 1.592 o.oo Z0.55 34.14 46.00 11.86 QF
4 445.160 17.10 2.59 o.oo 15.92 38.61 46.00 7.39 QP
5 741.980 Z0.30 J.44 o.oo 15.08 38.8:2 46.00 7.15 QF
& 590.5390 Z21.59 3.89 o.oo 13.56 39.54 46.00 6.686 OQF

Emisszion Lewvel= Antenna Factor + Cable Loss + Reading
—Amwp Factor

The emission lewvels that are ZO0dE khelow the official
limit are not reported.
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Data: 1 File: E:2013 Report Data'B'BYD'\ACS 1301692-1.EMG (18)
80 Level (dBuVim) Date; 2013-09-15

FCC PART 15 C{3M)

0 T h p
I ; P 0 RO e e o

SdB

030 224, 418. 612. 206. 1000
Frequency (MHz)
3ite no. : 3w Cheatdaer Data no. 1
Dis. / &knt. I 3m 2013 CBLB11ZD 35375 int. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Env. / Inz. : 24*C/56% Engineer : Leo-Li
EOT : Tablet PC M/WN:TOSHIBL WTS-4
Power Rating : DC 5V From Adapter Input AC 1Z0W/60HE=
Test Hode : Tx HMode (ET)
Ant. Cahle LMF Emission
No. Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[(MHz) {dE/m) [dE) (dE) [dEuv) (dBuV/m) (dEuV /m) (dE)
1 30.000 Z0.10 0.53 o.oo0 12.58 33.51 40,00 6.4% OQF
2 358.730 14.80 0.99 o.oo0 17.25 33.04 40,00 6.96 OQF
3 170,650 10.17 1.68 o.oo0 19.64 31.49 43 .50 i1z.01 oP
4 594,540 19.09 3.02 o.oo0 11.13 33.24 46.00 1z.76 QP
5 741,980 Z0.30 3.44 o.oo0 14,40 ig.14 46,00 T.86 QF
& 590,390 Z1.59 3.59 o.oo 12.98 3i5.44 46.00 7.56 QP

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Feading
—LAwp Factor
Z. The emission levels that are Z0dE helow the official
liwit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: G:2013 report B BYDACS13Q1692-FCC-BT .EMG6 (48)
120 Level (dBuvim) Date: 2013-09-11
FCC PART 15C PEAK
60
byt
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3m Chamber Data no. HE |
Dis. / knt. 3m z01z 3115 (4530) Ant. pol. HORIZONTAL
Limit FCC PART 15C FEAE
Emwv. / Ins. 23vC/ 04y Engineer Leo-Li
EUT : Tablet PC
Power supply : DC 5V From Adapter Input AC 1Z0V/60Hz
Test mode GF3E  Z402MH=z Tx

TOSHIBA WTS-4
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Data: 2 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
1
FCC PART 15C PEAK
60
FCC PART 15C oy
&
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. 2
Dis. / Aint. 3m 2012 3115 (4580) int. pol. HOETZOMTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode GF3E Z2402MHz Tx
TOSHIEBL WIS-4
Ant. Cable Lmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z240z.000 2Z6.77 5.80 35.70 93.56 90.73 74,00 -16.73 Peak
4504.000 32,47 .56 35.70 45.21 S50.54 74,00 23 .46 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 3 File: G:2013 report B'BYDACS1301692-FCC-BT .EM6 ({48)
120 Lewel {(dBulm) Date: 2013-09-11
FCC PART 15C PEAK
60

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. HI]
Dis. / Aint. 3m Z01Z 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT Tahlet PC

Power supply :

Test mode

DC 5V From Adapter Input AC 120V/60H=

GF3K  EZ402MHz
TOSHIBAL WTS-A4

T=
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Data: 4 File: G:2013 report B'BYDACS1301692-FCC-BT .EM6 ({48)
120 Lewel {(dBulm) Date: 2013-09-11

FCC PART 15C PEAK
60
FCC PART 15C oy
2
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. ! 3 Chatmber Data no. HEE

Dis. / Aint. HEC) ] 2012 3115 (4580) int. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Inz. : 23*C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=

Test mode r GF3EK  Z2402MHz Tx

TOSHIEBL WIS-4
Ant. Cable Lmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z240z.000 2Z6.77 5.80 35.70 g2 .03 TE.90 74,00 -4.90 Peak

4504.000 32,47 .56 35.70 44 .15 49.51 74,00 z4.49 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 7 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/mj Date: 2013-09-11
FCC PART 15C PEAK
60
fiporrbes™’
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. HEr
Dis. / Aint. 3m 2012 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EOT : Tablet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode GF3E :Z2441MHz T=x

TOSHIBAL WTS-A4
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Data: 8 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
1
FCC PART 15C PEAK
60
FCC PART 15C oy
z
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. =]
Dis. / Aint. 3m 2012 3115 (4580) int. pol. HOETZOMTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode GF3E :Z2441MHz T=x
TOSHIEBL WIS-4
Ant. Cable Lmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z441.000 27.02 5.86 35.70 92.41 §9.59 74,00 -15.59 Peak
4552 .000 32,64 .64 35.70 45.36 S50.94 74,00 Z3.06 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 9 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
FCC PART 15C PEAK
60
I
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3t Chatber Data no. HE=1
Dis. / Aint. 3m Z01Z 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT Tahlet PC

Power supply :

Test mode

DC 5V From Adapter Input AC 120V/60H=

GF3K  E441MH=z
TOSHIBAL WTS-A4

T=
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Data: 10 File: G:2013 report B'BYDACS1301692-FCC-BT .EM6 ({48)
120 Lewel {(dBulm) Date: 2013-09-11

FCC PART 15C PEAK
60
FCC PART 15C oy
2z
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. ! 3 Chatmber Data no. 10

Dis. / Aint. HEC) ] 2012 3115 (4580) int. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Inz. : 23*C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=

Test mode : GF3K :Z2441MHz T=x

TOSHIEBL WIS-4
Ant. Cable Lmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z441.000 27.02 5.86 35.70 83.15 S0.33 74,00 -6.33 Peak

4552 .000 32,64 .64 35.70 44 .05 49,66 74,00 Z24.54 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 11 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
FCC PART 15C PEAK
60
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3t Chatber Data no. 11
Dis. / Aint. 3m Z01Z 3115 (4580) int. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT Tahlet PC

Power supply :

Test mode

DC 5V From Adapter Input AC 120V/60H=

GF3K  Z450MH=z
TOSHIBAL WTS-A4

T=
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Data:

120

60

12 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
Level (dBuW/im) Date: 2013-09-11
1
FCC PART 15C PEAK
- FCC PART 15C oy
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3t Chatber Data no. 1z

Dis. / Aint. 3m 2012 3115 (4580) int. pol. HOETZOMTAL

Limit FCC PART 15C FELE

Env. / In=s. 23*C/54% Engineer Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=

Test mode GF3E Z2450MHz T=x

TOSHIEBL WIS-4
Ant. Cable Lmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
z450.000 27,27 5.91 35.70 S94.36 91.54 74,00 -17.54 Peak
4960.000 32.51 .72 35.70 45.75 51.558 74,00 ZZ2 .42 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 13 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
FCC PART 15C PEAK
60
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3t Chatber Data no. 13
Dis. / Aint. 3m Z01Z 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT Tahlet PC

Power supply :

Test mode

DC 5V From Adapter Input AC 120V/60H=

GF3K  Z450MH=z
TOSHIBAL WTS-A4

T=
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Data: 14 File: G:2013 report B'BYDACS1301692-FCC-BT .EM6 ({48)
120 Lewel {(dBulm) Date: 2013-09-11

FCC PART 15C PEAK
60
FCC PART 15C oy
&£
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. ! 3 Chatmber Data no. r 14

Dis. / Aint. HEC) ] 2012 3115 (4580) int. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Inz. : 23*C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=

Test mode : GF3K  :Z2450MHz Tx

TOSHIEBL WIS-4
Ant. Cable Lmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z2450.000 27.27 5.91 35.70 g4.29 g51.77 74,00 =7.7 Peak

4960.000 32.51 .72 35.70 44,55 S0.41 74,00 Z3.59 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 27 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/mj Date: 2013-09-11
FCC PART 15C PEAK
60
M
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. T 27
Dis. / Aint. 3m 2012 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EOT : Tablet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode G-DF3E Z40ZMHz Tx

TOSHIBAL WTS-A4

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Data: 28 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
1
FCC PART 15C PEAK
60
- FCC PART 15C oy
L
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. 25
Dis. / Aint. 3m 2012 3115 (4580) int. pol. HOETZOMTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode G-DF3E Z40ZMHz Tx
TOSHIEBL WIS-4
Ant. Cable Lmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z240z.000 2Z6.77 5.80 35.70 g89.32 g§6.19 74,00 -12.19 Peak
4504.000 32,47 .56 35.70 45.73 51.06 74,00 ZZ2.94 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Data: 20 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
FCC PART 15C PEAK
60
W‘vhvf’.‘
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3t Chatber Data no. 29
Dis. / Aint. 3m Z01Z 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT Tahlet PC

Power supply :

Test mode

DC 5V From Adapter Input AC 120V/60H=

S-DFP3E
TOSHIBAL WTS-A4

Z240ZHMHz

T=
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Data: 30 File: G:2013 report B'BYDACS1301692-FCC-BT .EM6 ({48)
120 Lewel {(dBulm) Date: 2013-09-11

FCC PART 15C PEAK
60
FCC PART 15C oy
2z
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. ! 3 Chatmber Data no. 1 30

Dis. / Aint. HEC) ] 2012 3115 (4580) int. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Inz. : 23*C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=

Test mode 1 G-DPF3EK Z402ZMH=z Tx

TOSHIEBL WIS-4
Ant. Cable Lmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z240z.000 2Z6.77 5.80 35.70 g1.02 77.59 74,00 -3.59 Peak

4504.000 32,47 .56 35.70 44 .36 49,69 74,00 Z24.51 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 21 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/mj Date: 2013-09-11
FCC PART 15C PEAK
60
wﬁl,lf”
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. r 21
Dis. / Aint. 3m 2012 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EOT : Tablet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode G-DF3EK Z4350MH=z Tx

TOSHIBAL WTS-A4

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267




AUDIX ]

FCC ID:Z2ZW9-PDWQ09

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-24

Data: 22 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
1
FCC PART 15C PEAK
60
- FCC PART 15C oy
L
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. 22
Dis. / Aint. 3m 2012 3115 (4580) int. pol. HOETZOMTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode G-DF3EK Z4350MH=z Tx
TOSHIEBL WIS-4
Ant. Cable Lmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z2450.000 27.27 5.91 35.70 93.39 Q0.57 74,00 -16.87
4960.000 32.51 .72 35.70 45,22 51.05 74,00 ZZ2.95 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267




AUDIX ]

FCC ID:Z2ZW9-PDWQ09
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Data: 19 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
FCC PART 15C PEAK
60
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3t Chatber Data no. 15
Dis. / Aint. 3m Z01Z 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT Tahlet PC

Power supply :

Test mode

DC 5V From Adapter Input AC 120V/60H=

S-DFP3E
TOSHIBAL WTS-A4

Z2450HMHz

T=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Data: 20 File: G:2013 report B'BYDACS1301692-FCC-BT .EM6 ({48)
120 Lewel {(dBulm) Date: 2013-09-11

FCC PART 15C PEAK
60
FCC PART 15C oy
7z
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. ! 3 Chatmber Data no. r 20

Dis. / Aint. HEC) ] 2012 3115 (4580) int. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Inz. : 23*C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=

Test mode 1 G-DF3EK Z4350MH=z Tx

TOSHIEBL WIS-4
Ant. Cable Lmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z2450.000 27.27 5.91 35.70 g2 .58 S0.06 74,00 -&.06 Peak

4960.000 32.51 .72 35.70 44, 27 50.10 74,00 Z3.90 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 23 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/mj Date: 2013-09-11
FCC PART 15C PEAK
60
fiporrbes™’
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. T 23
Dis. / Aint. 3m 2012 3115 (4530) knt. pol. HORIZONTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EOT : Tablet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode G-DF3E Z441MH=z Tx

TOSHIBAL WTS-A4

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Data: 24 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
1
FCC PART 15C PEAK
60
- FCC PART 15C oy
L
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. 24
Dis. / Aint. 3m 2012 3115 (4580) int. pol. HOETZOMTAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=
Test mode G-DF3E Z441MH=z Tx
TOSHIEBL WIS-4
Ant. Cable Lmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z441.000 27.02 5.86 35.70 S92.78 §59.96 74,00 -15.94 Peak
4552 .000 32,64 .64 35.70 45.43 51.01 74,00 ZZ2.99 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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Data: 25 File: 62013 report B BYDACS13Q1692-FCC-BT .EMG (48)
120 Level (dBuW/im) Date: 2013-09-11
FCC PART 15C PEAK
60
I
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3t Chatber Data no. 25
Dis. / Aint. 3t 2012 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C FELE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT Tahlet PC

Power supply :

Test mode

DC 5V From Adapter Input AC 120V/60H=

S-DFP3E
TOSHIBAL WTS-A4

Z2441MHz

T=
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FCC ID:Z2ZW9-PDWQ09 page 4-30
Data: 26 File: G:2013 report B'BYDACS1301692-FCC-BT .EM6 ({48)
120 Lewel {(dBulm) Date: 2013-09-11

FCC PART 15C PEAK
60
FCC PART 15C oy
2z
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. ! 3 Chatmber Data no. HEA

Dis. / Aint. HEC) ] 2012 3115 (4580) int. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Inz. : 23*C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=

Test mode 1 G-DPF3EK Z441MH=z Tx

TOSHIEBL WIS-4
Ant. Cable Lmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dEB/m) [dE) 1dE) [dEuW) (dBuW/m) (dBuV /) (dB)
1 Z441.000 27.02 5.86 35.70 gz .44 TE.62 74,00 -5.62 Peak

4552 .000 32,64 .64 35.70 44,32 459.90 74,00 z4.10 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 12 1Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,13 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the

band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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GFSK
2402MHz

AZIENT SPECITUm ANAIYZET - SWEPT SA

ANT

Frequency

Start Freq 1.000000000 GHz : Avg Type: Log-Pwr
PHO: Fasl Ly Trig: Free Run Avg|Hold>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.404 GHz
Ref Offset1 dB A A
Ref 11.00 dBm -0.384 dBm
('}

Stop 10.000 GHz|
#VBW 300 kHz Sweep 860 ms (1001 pts)

| MER MODE TRC| SCL| X ' | FUNCTION | FUNCTIONWADTH| FLIHETIEIh‘.".GLIJE

| 1 IAERER 404 GHz 0334 dBm “

MSG STATUS

AZIENT SPECTrum ANAIYZer - SWepT SA

Peak Search

Marker 1 796.300000000 MHz Avg Type: Log-Pwr
PND: Fast (y) Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

Ref Offset 1 dB Mkr1 :
Ref 11.00 dBm 4

Stop 1.0000 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

' MER MODE TRC SCL) 7 | FUNCTION | FUNCTION'WIDTH | FLlrJETICIh\".GLUE

N N[ 1]f] 79530 MHz aoa dBm| | |

D00 =~ O O B ) B

MSG STATUS
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AZIENT SPECITUm ANAIYZET - SWEPT SA

Marker 1 23.905000000000 GHz
PHO: Fast ()
IFGain:Low

- Avg Type: Lo—Pwr Peak Search

Trig: Free Run Avg|Hold: 3100

Atten: 20 dB

Ref Offset1 dB
__Ref11.00dBm

Stal‘t 10.000 GHz

23.905 GHz

P P B T 0 L PR e PP e o it

#VBW 300 kHz

.‘1

e et e b gt

Stop 25.000 GHz|
Sweep 1.43 s (1001 pts)

FUNCTION

FLINETIDHW DTH| FLIHETIEIh‘.".\!LIJE

2592 dBm

STATUS

AZIENT SPECTrum ANAIYZer - SWepT SA

Start Freq 2.310000000 GHz
PHNO: Fast
IFGain:Low

[_‘n

Avyg Type: Log-Pwr Frequency
Avg|Hold:>100/100

Trig: Free Run
Atten: 20 dB

Ref Offset1 dB
Ref 11.00 dBm

2 390 000GHz! A
2.400 000 GHz

Stop 2.40500 GHz
Sweep 9.13 ms (1001 pts)|

Kl | FUNCTION | FUHCTIONWIDTH |

STATUS
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2441MHz

AZIENT SPECTrum ANAIYZer - SWepT SA

Start Freq 1.000000000 GHz Avyg Type: Log-Pwr ] Freguency
PND: Fast (. Trig-Free Run Avg[Hold: 381100 PE
IFGain:Low Atten: 20 dB

Mkr1 2.440 GHz
Ref Offset1 dB iy
__Ref 11.00 dBm 0.724 dBm

Stop 10.000 GHz|
#VBW 300 kHz Sweep 860 ms (1001 pts)

' MER MODE TRC SCL) 7 | FUNCTION | FUNCTION'WIDTH | FLlrJETICIh\".GLUE

| 1 IEERER 2.440 GHz 0 ?24 dBm| [ |

-
1 |
¢4 ! ! ! [ [ |

MSG STATUS

-G:I‘!-.lma'l.hm

AZIIENT SPECITum Analyzer - SWept SA

MEEINT

Lf F ‘ARY) iy ALIGN ALITT
Marker 1 886.510000000 MHz _ Avg Type: Log-Pwr “ Peak Search
PHO: Fast Ly Trig: Free Run Avg|Hold: 59100 ‘PE
IFGain:Low Atten: 20 dB DET
Next Peak
Ref Offset 1 dB
__Ref11.00dBm I —
Next Pk Right
[
Next Pk Left
N
¢"|
44,,,,\{“&,,-;4\..\«..5” a.w._‘-,.h,..,w,._-«t.:\u._hw..@hMuh-m—sn-.-.-#u.‘numm. edeirintn gty il mitians Marker Delta
e
Stop 1.0000 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts) Mkr_CF
'MER MODE TRC SCL) 3 ¢ | FUNCTION | FUNCTIONWIDTH | FIJHETIEI HVALUE
N N [1]f] 88651 MHz 70, 533 dBm| | 00| _
2 .
: ﬁ!;EEE
M —— Mkr—RefLvl
6
EE._-- I
9 | More
§ 1of2
WSG STATUS
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AZNENT SPECTrUm ANAyZer - SWept s

INT

Marker 1 24.070000000000 GHz _ Avg Type: Log-Pwr = Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold: 3M00 'PE
IFGain:Low Atten: 20 dB DET
Next Peak
Ref Offset 1 dB
Ref11.00c8m I
Next Pk Right
]
Next Pk Left
1
e o
p—p bty I b i Al e PN wwww-lwwtw.-mm s ot |
- b i R Marker Delta
. e |
Slart 10.000 GHz Stop 25.000 GHz|
#VBW 300 kHz Sweep 1.43 s (1001 pts) MKr_CF
' MKR MODE TRC 5CL) 3 7 | FUMCTION | FUNCTION'WIDTH | Fuucnmrmus
| 1 lﬂll 24,070 GHz 2572 dBm| [ 000000 _
;O S I S B
g Mkr—RefLvl
6
; EI_-- b
| More
1of2
—__—_
MSG STATUS
2480MHz

AGNENT SPECTrum ANayZer - YWept s

Start Freq 1.000000000 GHz Avg Type: Log-Pwr TRACE] Frequency
PHO: Fast (0 11ig:FreeRun Avg|Held: 461100 TYPE
IFGain:Low Atten: 20 dB DET

Mkr1 2.476 GHz Alifo/fune

Ref Offset 1 dB ot
___Ref 11.00 dBm 0.892 dBm

Center Freq
5.500000000 GHz

StartFreq
1.000000000 GHz

l

Stop Freq
10.000000000 GHz

Stop 10.000 GHz|
Sweep 860 ms (1001 pts)| IS augﬂﬁ’;‘f{z
"WKR MODE TRC 0L X 1 T FUNCTION | FUNCTIONWIDTH|  FUNCTIGNVALUE ‘ Auto Man
0,892 dBm

uI

FreqOffset
0Hz

MSG STATUS
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AZNENT SPECTrUm ANAyZer - SWept s

S INT

-Stan Freq 30.000000 Hz - Avy Type: Log--Pwr TRAce[f Freguency
PNO: Fast Ly Trig: Free Run Avg|Hold: 64/100 TYPE
IFGain:Low Atten: 20 dB DET
Ref Offset 1 dB Mkr1 885.54 MHz Auto Tune
__Ref11.00dBm —
Center Freq
516.000000 MHz
~ |
StartFreq

30.000000 MHz

l

1

! | | ! } | Stop Fi

B e e e L e L s e At S o L p e e e 4 .ﬂmoﬂﬂo‘:ﬂ ;:::

L
Stop 1.0000 GHz|

#VBW 300 kHz Sweep 92.7 ms (1001 pts){ I uuc“:‘fﬂ

| MER MODE TRC 5CL) £l | FUNCTION | FUHCTIONWIDTH | Funcnu NVALUE A!.IID. Man
£85.54 MHz 70604 dBm ] _

e

0Hz

MSG STATUS

AGNENT SPECTrum ANayZer - YWept s

‘Start Freq 10.000000000 GHz Avg Type: Log-Pwr Al Frequency
PNO: Fast Ly Trig: Free Run Avg|Held: 31100 TYPE
IFGain:Low Atten: 20 dB DET

Mkr1 24.745 GHz Alifo/fune

Ref Offset 1 dB
__Ref 11.00dBm

Center Freq
17.500000000 GHz

StartFreq
10.000000000 GHz

l

Stop Freq
25,000000000 GHz
e |
Stop 25.000 GHz|
#Res BW 100 kHz #VBW 300 KHz Sweep 1.43 s (1001 pts)| CF Step

1.500000000 GHz

| MER MODE TRC 5CL) Fuucnnu 'Fus.cmrlwnh FIJNETIEHN.\!LUE 3 A!.IIR Man

FreqOffset
0Hz

| 1 IIIII- 24 745 GHz 52 ﬁas dBm| |

mmummhm

MSG STATUS
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AN SPECTIUm ANAyzer - YWept 3a

S INT

Start Freq 2.477000000 GHz ) Avg Typs: Log-Pur e i i

PNO: Wide () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Ref Offset 1 dB

| MKR MODE TRC 5CL

Ref 11.00dBm

| 1l!llfl- Mmoss GHz 110.1 dBm| |

> ™ \
ke, 7 SURPTRRRPURUR SR GNP 0y, 1§ ST WP N U1 RSN i, g et et ¥ e e T L R

Stop 2.51000 GHz
#VBW 300 kHz Sweep 3.20 ms (1001 pts)]

FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE ‘

STATUS

8-DPSK
2402MHz

AZIENT SPECITUm ANAIYZET - SWEPT SA

Start Freq 2.310000000

GHz Avyg Type: Log-Pwr
PHO: Fasl Ly Trig: Free Run Avg|Hold>100/100
IFGain:Low Atten: 20 dB

Frequency

Ref Offset1 dB

_Ref 11.00dBm

Mkr1 2.402 0 z
4. 88*3 dBm|

Stop 2.40500 GHz
Sweep 9.13 ms (1001 pts)

FUNCTION  FUMCTION WIDTH |

STATUS
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AZIENT SPECITUm ANAIYZET - SWEPT SA

Start Freq 1.000000000 GHz i Avg Type: Log-Pur

et INT

PHO: Fasl Ly Trig: Free Run Avg|Hold: 33100
IFGain:Low Atten: 20 dB

Frequency

[ MK

Nt (1 [f]

Ref Offset1 dB

__ Ref 11.00dBm

’*I

R MODE TRC SCL

Mkr1 2.404 GHz
-5.011 dBm

Stop 10.000 GHz|
Sweep 860 ms (1001 pts)

| FUNCTION | FUNCTIONWIDTH|  FUNCTIOMVALLE

5011dBm| |

STATUS

AZIENT SPECTrum ANAIYZer - SWepT SA

Marker 1 909.790000000 MHz - Avg Type: Log-Pur

PND: Fast (g Trig: Free Run Avg|Hold: 651100
IFGain:Low Atten: 20 dB

.

| 1
3

-G:I"-hlma'l.h

Ref Offset1 dB

Ref 11.00dBm

Mkr1 909.79 MHz
-70.470 dBm

"1

M-\-Muﬂu%wﬁ:wwW.w1u.;.\M'n-uu...--..n.ra—-w\-..u,..-l.r.n..p-‘-a..‘...n—«u}q..;w«m‘r‘-'u"'-v‘\-d"‘r-lﬂq\.‘v* el e

es BW 100 kHz

' MER MODE TRC SCL)

-- 79 MHz 70 4:'0 dBm| |

Stop 1.0000 GHz|
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FUNCTIDH FUNCTIDH WIDTH | FLIHETICI HVALLE
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STATUS

Peak Search
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ﬂ.g!lm[ DPecIrum AnNalyzer - Swept da
Marker 1 21.805000000000 GHz )

PHO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold: 3100

Peak Search

Ref Offset1 dB
__Ref11.00dBm

Stal‘t 10.000 GHz
#VBW 300 kHz

21.805 GHz 3151 dBm

Mkr1 21.805 GHz
-63.151 dBm

“l

AR
LR A SREPOPT O PSR PSR, PR b A B o i e A ARl um..,,

Stop 25.000 GHz|
Sweep 1.43 s (1001 pts)

FUNCTION FLINETIDH WIDTH | FLIHETIEI HVALUE

STATUS

2441MHz

AGNENT SPECTrum ANayZer - YWept s

Frequency

Start Freq 1.000000000 GHz
PND: Fast (g Trig: Free Run
IFGain:Low Atten: 20 dB

Avyg Type: Log-Pwr
Avg|Hold: 221100
DET

Ref Offset 1 dB
Ref 11.00dBm

¢

#VBW 300 kHz
| MKR MODE TRC SCL X ¢

[ 1 NEENES

4. 259 dBm

2.440 GHz

mmummhmm

Mkr1 2.440
-4.269

GHz
dBm

Stop 10.000 GHz|
Sweep 860 ms (1001 pts)|

: &utﬂ

FUNCTION ] FU’.I:'[IDI‘I%I DTH | FIJHETIEHr\l'.\!LIJE

-
11 |
2 (! | [ [ |

Auto Tune

Center Freq
5.500000000 GHz

StartFreq
1.000000000 GHz

l

Stop Freq
10.000000000 GHz

CF Step
500.000000 MHz
Man

FreqOffset
0Hz
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STATUS
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AZNENT SPECTrUm ANAyZer - SWept s

Marker 1 860.320000000 MHz ~_ AvgType:LogPur ce] Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold: 64/100 'PE
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2480MHz

AZIENT SPECcTruimn ANAIYZer - SWept A

Start Freq 1,000000000 GHz

Avg Type: Log-Pwr TRACE |
) Trig: Free Run Avg|Heold: 19/100 TYPE
Atten: 20 dB DET

PNO: Fast
IFGain:Low

Ref Offset 1 dB

_Ref 11.00dBm

Mkr1 2.476 GHz
-4.212 dBm

Stop 10.000 GHz|
Sweep 860 ms (1001 pts)
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7 F
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AZIENT SPECTTUm ANAIYZEr - SWEPT SA

Marker 1 23.965000000000 GHz . Avy Type: Log-Pwr I Peak Search
PNO: Fast L, Trg:Free Run Avg|Hold: 3/100 (PE
IFGain:Low Atten: 20 dB

Mkr1 23.965 GHz
Ref Offset 1 dB
R;f 11st0 dBm -62.974 dBm

’1

YRR IR o 22t | S S Yo WIS, 5 RPN R Y L S it ST Y S i ot e el

Start 10.000 GHz ' Stop 25.000 GHz|
#VBW 300 kHz Sweep 1.43 s (1001 p:s)

| MKR MODE TRC SCL) ® ] | FUNCTION | FUNCTIONWIDTH | FLlrlCTICIh\-'.GLUE

| 1 23965 GHz 29."4 dBm "

MSG STATUS

a:lwmm.hm

AZIENT SPECcTruimn ANAIYZer - SWept A

Start Freq 2. d??[]t)(][]t][] GHz Avg Type: Log-Pwr I Frequency
PNO: Wide () Trig: Free Run AvglHeld:>100/100 'PE
IFGain:Low Atten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm -3.244 dBm

Stop 2.51000 GHz
Sweep 3.20 ms (1001 pts)

| MKR MODE! TRC SCL & [ W | FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE ‘

MSG STATUS
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Hopping on
GFSK

RGN SPLCTIUm ANalyZer - SWept 5
I : = - ALIGN AT
Avg Type: Log-Pwr Freguency
Avg|Hold:>100/100

Start Freq 2.470000000 GHz

Trig: Line

PNO: Wide Ty
* Atten:20dB

IFGain:Low

Mkr1 2.472 20 GHz
1.290 dBm

Ref Offset 1 dB
_ Ref 11.00 dBm

Center Freq
2.490000000 GHz

StartFreq
2.470000000 GHz

|

Stop Freq
2.510000000 GHz

Stop 2.51000 GHz
Sweep 3.87 ms (1001 pts)|

| |Auta

CF Step
4.000000 MHz
FUNCTION FUNCTION WIDTH FLUNCTION VALUE Man

Freq Offset
0 Hz

Avg Type: l..o-q.—Pwr Freguency
Trig: Line Avg|Held:>100/100

PHO: Fast ()
™ Atten:20dB

IFGain:Low

TRACE [f
TYPE

Auto Tune

"'I“ enter
.NﬂwI1||fh,'r_I]|]ﬂ'ri|!’ 2.asczauutuuu'=:g

StartFreq
2.310000000 GHz

|

2 r y
Stop Freq

Start 2.31000 GHz

,..,_m;_,\_,-,nﬂ,,,.w;._,‘.,_er.-;J:‘,-._-j.nu...n‘m..\m}-rjlra--.—uunun§|'»-.-,ﬂ,-+]4LJ.uL|-LL *LL\LU L-WM\’-‘-"LJ‘\-‘-"I

#Res BW 100 kHz

| MKR MODE TRC SCL X ¥

Stop 2.41500 GHz
Sweep 10.1ms (1001 pts)]

uI

| |Auto

2.415000000 GHz

CF Ste
10.500000 MHz
Man

FreqOffset
0Hz

STATUS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13267




AUDIX ]

FCC ID:Z2ZW9-PDWQ09

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-13

8 DPSK

AZNENT SPECITUm ANAIYZEr - SWEpL SA

Start Freq 2.310000000 GHz

Avg Type: I;.o.g.-Pwr
Avg|Hold:>100/100

Frequency

Trig: Line

PHO: Fast )
™ Atten: 20 dB

IFGain:Low

Ref Offset1 dB

_Ref 11.00dBm

Mkr1 2.413 845 GHz
1.629 dBm

]‘l.'-,_'q‘kl'lr:m:‘r!'r"ill!l_ '.

Stop 2.41500 GHz
Sweep 10.1 ms (1001 pts)}

- FUNCTION WIDTH |

FUNCTION

STATUS

AZNENT SPECITUm ANAIYZEr - SWEpL SA

Start Freq 2.470000000 GHz

Avg Type: I;.o.g.-Pwr Frequency
Trig: Line AvglHeld:>100/100

PNO: Wide ()
™ Atten: 20 dB

IFGain:Low

Ref Offset1 dB

1
‘
Ay b

_ Ref 11.00dBm

Mkr1 2

Stop 2.51000 GHz
Sweep 3.87 ms (1001 pts)|

- FUNCTION WIDTH |

FUNCTION

STATUS
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6. CARRIER FREQUENCY SEPARATION TEST

6.1.Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer Agilent N9030A |MY51380221| Oct.31, 12 1Year

6.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an
output power no greater than 125 mW.

6.3.Test Results.

EUT: Tablet PC
M/N:TOSHIBA WT8-A

Test date: 2013-09-12 Pressure: 101.1+1.0 kpa Humidity: 52.1£3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 23.2£0.6°C
Test Mode Channel separation Conclusion
8-DPSK 1.0MHz PASS
GFSK 1.0MHz PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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2.441000000 GHz ’ Avg Type: Log-Pwr
PNO: Wide () Trig: Line Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

AZIENT SPECTrum ANAlyZer - SWept A
RF . =

Center Freq Frequency

Auto Tune

Ref Offset 1 dB
Ref 11.00dBm

Center Freq
2.441000000 GHz

StartFreq
2.438500000 GHz

Stop Freq
2.443500000 GHz

Span 5.000 MHZ
_ ] CF Step
#VBI 300 kHz Sweep 2.53 ms (1001 pts)} TR

Y | FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALLE | |Aute Man

Freq Offset

0Hz

STATUS
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7. 20 DB BANDWIDTH TEST
7.1.Test Equipment
Item| Equipment | Manufacturer| Model No. Serial No. | Last Cal. |Cal. Interval
1, | Spectrum 1 A giient N9030A  |MY51380221| Oct.31,12| 1Year
Analyzer
7.2.Limit

7.3.

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

Test Results

EUT: Tablet PC

M/N:TOSHIBA WT8-A

Test date: 2013-09-12 Pressure: 101.1+1.0 kpa Humidity: 52.1+3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 23.240.6°C
Cable loss: 1 dB Attenuator loss: 20 dB
CH 20dB bandwidth Limit
Test Mode (MHz2) (KHz) (KHz)
2402 960.1 N/A
GFSK 2441 957.1 N/A
2480 958.8 N/A
2402 1380 N/A
8-DPSK 2441 1366 N/A
2480 1377 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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GFSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Occupied BW

Span 5.0000 MHz

% ——
#IFGain:Low

Center Freq: 2.402000000 GHz
1 Trig:Free Run
#Atten: 20 dB

Avg|Hold>10110

Radio Std: None
Radio Device: BTS

Ref Offset 1 dB
Ref 10.00 dBm

Center 2.402 GHz
#Res BW 30 kHz

Occupied Bandwidth
902.97 kHz

52.047 kHz
960.1 kHz

Transmit Freq Error
x dB Bandwidth

#/BW 100 kHz

Total Power

OBW Power
x dB

—_—
T

i,

Span 5 MHz]|
Sweep 6.867 ms)

5.84 dBm

99.00 %
-20.00 dB

STATUS

Trace/Detector

Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Occupied BW
] RF { c

% ——
#IFGain:Low

Center Freq: 2441000000 GHz
1 Trig:Free Run
#Atten: 20 dB

Avg|Hold>10110

Radio Std: None
Radio Device: BTS

Ref Offset 1 dB
Ref 10.00 dBm

Center 2.441 GHz
#Res BW 30 kHz

Occupied Bandwidth
897.44 kHz

45.698 kHz
957.1 kHz

Transmit Freq Error
x dB Bandwidth

#/BW 100 kHz

Total Power

OBW Power
x dB

R T T,
Bakea™ N BN

Span 5 MHz]|
Sweep 6.867 ms)

7.15 dBm

99.00 %
-20.00 dB

STATUS

Trace/Detector
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Test . 2480MHz
Agilent Spectrum Analyzer - Occupied BW

(] F S0 4 (o ENEEINT ALIGN ALIT
x dB -20.00 B Center Freq;: 2.480000000 GHz ~ Radio Std: None Trace/Detector

) Trig: Free Run Avg|Hold>10M10
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset1 dB
Ref 10.00 dBm

e
{r e cosster
e

Center 2.48 GHz Span 5 MHz|
#Res BW 30 kHz #VBW 100 kHz Sweep 6.867 ms|

Occupied Bandwidth Total Power 7.43 dBm
900.64 kHz

Transmit Freq Error 40.450 kHz OBW Power 99.00 %
x dB Bandwidth 958.8 kHz x dB -20.00 dB

8-DPSK
Test Frequency: 2402MHz

Agilent Spactrum Analyzer - Occupied BW
i [iT: 50 0 [ EMNSEINT ALIGN ALIT
Center Freq; 2.402000000 GHz ~ Radio Std: None Span
(T Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 4B Radio Device: BTS

Span
Ref Offset 1 dB 5.0000 MHz
Ref 10.00 dBm

FullSpan

Center 2.402 GHz
H#Res BW 30 kHz #/BW 100 kHz

Occupied Bandwidth Total Power 2.85 dBm

1.2324 MHz

Transmit Freq Error 42,881 kHz OBW Power 99.00 %
x dB Bandwidth 1.380 MHz x dB -20.00 dB

MSG STATUS
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Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Dc_.:upie;BW
i RF 04 : ENGE:INT LGN AL
x dB -20.00 dB Center Freq: 2.441000000 GHz Radio Std: None Trace/Detector
Gl Trig: Free Run Avg|Hold>10M10
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset1 dB
Ref 10.00 dBm

Center 2.441 GHz
#Res BW 30 kHz #/BW 100 kHz

Occupied Bandwidth Total Power 4.17 dBm
1.2254 MHz

Transmit Freq Error 37.363 kHz OBW Power 99.00 %
x dB Bandwidth 1.366 MHz x dB -20.00 dB

STATUS

Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Occupied BW
T RF { =

Center Freq: 2.460000000 GHz Radio Std: None Trace/Detector
(T Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 4B Radio Device: BTS

Ref Offset1 dB
Ref 10.00 dBm

#/BW 100 kHz

Occupied Bandwidth Total Power 4.52 dBm

1.2338 MHz

Transmit Freq Error 32.112 kHz OBW Power 99.00 %
x dB Bandwidth 1.377 MHz x dB -20.00 dB

STATUS
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8. NUMBER OF HOPPING FREQUENCY TEST

8.1.Test Equipment

Item Equipment Manufacturer| Model No. Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer| Agilent N9030A | MY51380221 | Oct.31, 12 1Year

8.2.Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3.Test Results

EUT: Tablet PC
M/N:TOSHIBA WT8-A
Test date: 2013-09-12 Pressure: 101.1+1.0 kpa Humidity: 52.1£3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 23.210.6°C
Test Mode Number of channel Limit Conclusion
8-DPSK 79 >=15 PASS
GFSK 79 >=15 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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AN SPLCTrUm ANalyZer - SWept 5

‘Start Freq 2.390000000 GHz Ava Type: Log-Pur Frequency

PNO: Fast () Trig: Line Avg|Hold:>100/100 'PE

IFGain:Low Atten: 20 dB DET
- WL - Auto Tune

et Mkr2 2.441 000 GHz
Hef 1100 com I
"R 1 |~ i F ¥ Center Freq
Jll’l{nllﬁu | LA |]||| IFIN

1 TR L'1|u.r[ I| TRy ATR YA ATEY &Y | 2.415500000 GHz
MLI vll I“’I.ILI ”Hr »,le P
StartFreq
2.330000000 GHz

f
1 L\.._.r..‘-m ,..L-.;._‘wrlf.‘_‘ il ‘i‘m

#VBW 100 kHz

I

Stop Freq
2.441000000 GHz

Stop 2.44100 GHz
Sweep 6.20 ms (1001 pts)]

- FUNCTION WIDTH |

uI

CF Ste
5.100000 MHz

FUNCTION Auto Man

FUNCTION VALUE ‘

FreqOffset
0Hz

Trig: Line

PNO: Wide T
" Atten: 20 dB

IFGain:Low

Avg Type: l..o.g.-Pwr Frequency

Avg|Hold:>100/100

Ref Offset 1 dB
__Ref 11.00dBm

[ ﬂ‘, Irn'| 'rl|-FJ lltl rlI .'r I' IrU v
N ¥

fi |
!Lfl vy hjj y

#VBW 100 kHz

d-’lﬁﬁ 10000GHz| - -1209 dBm

n_l

Mkr2 2.480 000 0
-1.2

GHz

Center Freq

A AT
'J A¥ l[l.l.!HIJ 2.462260000 GHz

l'I

StartFreq
2.441000000 GHz

Sweep 5.13 ms (1001 pts)

FUNCTIDH FUNCT 10M WIDTH | FIJ NCTION VALLE

STATUS
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9. DWELL TIME

9.1.Test Equipment

Iltem Equipment Manufacturer|  Model No. Serial No. Last Cal. Infearl}al
1 Spectrum Analyzer Agilent N9030A MY51380221 | Oct.31,12 | 1Year
9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Results

EUT: Tablet PC

M/N:TOSHIBA WT8-A

Test date: 2013-09-12 Pressure: 101.1+1.0 kpa Humidity: 52.113.0%

Tested by: Leo-Li Test site: RF Site Temperature : 23.2+0.6C

Mode dwell time Limit Conclusion

DH1 |50hops/5s*0.4*79chanels*0.438ms =138.41ms <400ms PASS

GFSK DH3 [31hops/5s*0.4*79chanels*1.704ms =333.85ms <400ms PASS
DH5 |16hops/55*0.4*79chanels*0.965ms=97.58ms <400ms PASS
DH1 [51hops/5s*0.4*79chanels*0.452ms =145.69ms <400ms PASS

8-DPSK | DH3 |23hops/55*0.4*79chanels*0.360ms =52.33ms <400ms PASS
DH5 |15hops/5s*0.4*79chanels*0.930ms =88.16ms <400ms PASS

Note: All the lower levels were signal from receiver’s, and should not considered
in here.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267
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Test Mode: GFSK
DH 1

AZIENT SPECTTUIM ANAIYZET - SWEPT DA
| : .

Center Freq 2.441[][]000 GHz

PNO: Wide —»— 11ig: Free Run
IFGain:Low Atten: 20 4B

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz

#BW 100 kHz

i !f []'l HJ‘.J} r:l

Avyg Type:"l.. o.g.-.l.?wr 1mce“ Frequency
TYPE
DET

Span 0 Hz
Sweep 5.000 s (1001 pts)

STATUS

AZIENT SPECcTruim ANAlyZer - SWept SA
s : -

Center Freq 2.441[][]000 GHz

PNO: Wide —»— 11ig: Line
IFGain:Low Atten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

#VBW 100 kHz

Avg Type: I;.o.g.-Pwr

8.(

AMKkr1 438.0 uys
-1.47 dB

*

Sweep 1.000 ms (1001 pts)

STATUS

Frequency
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DH 3

AIENT SPECTIUm ANAIYZer - SWept SA
T ; -

Center Freq 2.441000000 GHz )
PNO: Wide —»— 11ig: Line

IFGain:Low Atten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

I
AL AL AT

Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz #FVBW 100 kHz Sweep 5.000 s (1001 pts)

MSG STATUS

IWepL 38

2.441000000 GHz - Frequency
PNO: Wide —>— 1719: Line
IFGain:Low Atten: 20 d8

AMEkr1 -1.704 ms
Ref Offset 1 dB ) e de
Ref 11.00 dBm -0.62 dB

*

lr i ",, J
i '.Jl)llr'ld‘ qu,

Span 0 Hz
#VBW 100 kHz Sweep 3.000 ms (1001 pts)

MSG STATUS
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DH 5

Agnem Spectrum Anmyzer SWEpPT A

Center Freq 2 -141[][]0[]00 GHz Avg Type: Log-Pwr TRACE R Frequency
PNO: Wide ~»— 1Hg: Line TYPE
IFGain:Low Atten: 20 dB DET

Auto Tune
Ref Offset 1 dB
Ref 11.00 dBm

CenterFreq
2.441000000 GHz

StartFreq
2.441000000 GHz

Stop Freq
2441000000 GHz

CF Step
100.000 kHz

Auto Man

L | |
’l 7 J]' A l | b L 4 Fl'eq Offset
V'II Ty ¥ 0 Hz

WJ llj :.»L : l-ﬁ:f.‘rJL.l!J wll rm

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 kHz

AIENT SPECTTUm ANAIYZEr - SWept A

Center Freq 2.441000000 GHz - Avg Type: Log-Pwr
PNO: Wide —»— 111g: Line
IFGain:Low Atten: 20 d8

Ref Offset 1 dB o], e
Ref 11.00 dBm &

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 5.000 ms (1001 pts)

MSG STATUS
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Test Mode: 8-DPSK
DH1

AIENT SPECTTUm ANAIYZEr - SWept A

Center Freq 2.441000000 GHz - : —
PHO: Wide —»— 171g: Line re
IFGain:Low Atten: 20 48

Ref Offset 1 dB
Ref 11.00 dBm

=."1’

Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 5.000 s (1001 pts)

MSG STATUS

Frequency
PNO: Wide —»— 11ig: Line
IFGain:Low Atten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

VBW 100 kHz Sweep 1.000 ms (1001 pts)

M3G STATUS
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DH 3

AFENT SPEcITUim Analyzer - SWept S

Center Freq 2.441000000 GHz o Aug Type: Log-Pur ME“ Frequency

PNO: Wide ~+— 11ig: Line TVPE
IFGain:Low Atten: 20 dB DET
Auto Tune
Ref Offset 1 B
Ref 11.00 dBm

Center Freq
2.441000000 GHz

StartFreq
2441000000 GHz

Stop Freq
2.441000000 GHz

l
CF Step
100.000 kHz
Auto Man

l o 1811 S (8RR S i biels *‘*Lfl ‘l*" HI ;J,mw,_..la;. rilonlisly

Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz VBW 100 kHz Sweep 5.000 s (1001 pts)

MSG STATUS

AZIENT SPECTruim ANAlyZer - SWept SA

.Center Freq 2.441000000 GHz . Aig Type: CogPwr
PNO: Wide —=— 11ig: Line
IFGain:L ow Atten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

CF Step
100.000 kHz

Auto Man

FreqOffset
0Hz

Center 2.441000000 GHz
Res BW 100 kHz VBW 100 kHz Sweep 3.000 ms (1001 pts)

MSG STATUS
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DH 5

AZIENT SPECTTUIM ANAIYZET - SWEPT DA

Center Freq 2. 441[][]0[]0{) GHz

PNO: Wide —»— 1719: Line
IFGain:Low Atten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz VBW 100 kHz

Avg Type: Log-Pwr

pl J'J_‘ B Lllﬂll, :

Span 0 Hz
Sweep 5.000 s (1001 pts)

STATUS

AZIENT SPECTTUIM ANAIYZET - SWEPT DA

Center Freq 2. 441[][]0[]0{) GHz

PNO: Wide —»— 1719: Line
IFGain:Low Atten: 20 dB

Ref Offset 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz VBW 100 kHz

Frequency

;;
——

Span 0 Hz
Sweep 5.000 ms (1001 pts)

STATUS
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10. MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
q, | Spectrum Agilent N9030A |MY51380221| Oct31,12 | 1Year
Analyzer

2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year

3. | Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year

4. HF Cable Hubersuhne | Sucoflex104 - May.08, 13 1 Year

5. | Power Meter Anritsu ML2487A | 6K00002472 | May.08, 13 1Year

6. | Power Sensor Anritsu MA2491A 033005 May.08, 13 1Year

10.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

10.3.Test Procedure

Connected the EUT’s antenna port to Power Sensor, and use power meter to test peak
output power.

10.4.Test Results

EUT: Tablet PC
M/N: TOSHIBA WT8-A
Test date: 2013-09-12

Tested by: Leo-Li

Pressure: 101.4+1.0 kpa

Test site: RF site

Humidity: 52.7£1.0%
Temperature:21.7£1.0 C

Cable loss: 1.5 dB Attenuator loss: 20 dB
Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 -0.060 30
GFSK 2441 1.193 30
2480 1.585 30
2402 -0.443 30
8-DPSK 2441 0.970 30
2480 1.188 30

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDWO09 page 11-2
11.BAND EDGE COMPLIANCE TEST
11.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 13 1 Year
2 Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3 | Hom EMCO 3115 9510-4580 | May.28,13| 1 Year
Antenna
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 13 1 Year
11.2.Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.
11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to
2485.5MHz) from the band-edge use below produce:
1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental

emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored
trace and measure the amplitude delta between the peak of the fundamental and the
peak of the band-edge emission. This is not a field strength measurement, it is only
a relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1.

2.

3.

4.

The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep Time=AUTO

(b) AV: RBW=1MHz, VBW= 10Hz, Sweep Time=AUTO

11.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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FCC ID:Z2ZW9-PDWQ09 page 11-3
Data: 6 File: G:2013 reportB'BYDACS 1301692 -FCC-BT .EMG (48)
Level (dBuVim) Date: 2013-09-11
120
4

FCC PART 15C PER

i

60 FCC PART 15C |

; "

2310 2329, 2348. 2367. 2386. 2405
Frequency (MHz)
Sice no. ! 3m Chamber Data no. HE-
Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : GFSK 240ZMHz Tx
TOSHIBA WTS-A
Ant. Cable Lmp. Emizaion
Fredq. Factor loss Factor Reading Lewvel Limits Hargin ERemark
(HMHz) (dB/m) {dB) (dE} (dBuV) {dBuV/m) (dBuV/m) (dB)
1l 2351.325 26.45 5.73 35.70 46.80 43.28 74 .00 30.72 Peak
2 2390.000 26.70 5.78 35.70 45.40 43 .18 74.00 30.82 Feak
3 2400.000 2Z6.76 5.80 35.70 55.35 52.21 74.00 z1.79 Peak
4 Z401.865 Z6.77 5.80 35.70 93.82 90. 69 74.00 =16.69 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are 20dB below the official limit are not reported.
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FCC ID:Z2ZW9-PDWQ09 page 11-4
Data: 5 File: G:2013 reportB'BYDACS 1301692 -FCC-BT .EMG (48)
Level (dBuVim) Date: 2013-09-11
120
4

FCC PART 15C PHRAK
B

60 FCC PART 15¢ &

Gl
—
uwmemmmwwhmeMww

2310 2329, 2348. 2367. 2386. 2405
Frequency (MHz)
Sice no. ! 3m Chamber Data no. : 5
Dis. / Ant. : 3m 2012 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : GFSK 240ZMHz Tx
TOSHIBA WTS-A
Ant. Cable Lmp. Emizaion
Fredq. Factor loss Factor Reading Lewvel Limits Hargin ERemark
(HMHz) (dB/m) {dB) (dE} (dBuV) {dBuV/m) (dBuV/m) (dB)
1l 2387.425 2Z6.68 5.78 35.70 46.24 43 .00 74 .00 31.00 Peak
2 2390.000 26.70 5.78 35.70 45.40 43 .18 74.00 30.82 Feak
3 2400.000 2Z6.76 5.80 35.70 46.00 42 .56 74.00 31.14 Peak
4 Z40Z.150 2Z6.77 5.80 35.70 81.72 78.59 74.00 -4.,59 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are 20dB below the official limit are not reported.
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page 11-5

Data: 16 File: G:'2013 report B BYDWACS1301692-FCC-BT .EMG (18)
120 Level (dBulfim) Date: 2013-09.-11
1
FCC PART 15C PEAK
6B
60

FCC PART 15C AV

¢

3

b, A e et st

6dB

2477 2483.6 2490.2 2496.8 265034 2510
Frequency (MHz)
Sice no. ! 3m Chamber Data no. : 16
Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : GFSK 2450MHz Tx
TOSHIBA WTS-A
Ant. Cable Lmp. Emizaion
Fredq. Factor loss Factor Reading Lewvel Limits Hargin ERemark
(HMHz) (dB/m) {dB) (dE) (dBuV) {dBuV/m) (dBuV/m) (dB)
1 2479.871 27.27 5.91 35.70 94.15 91.63 74 .00 =17.63 Peak
Z 2483.500 27.289 5.892 35.70 456.31 43,82 74.00 30,18 Feak
3 2500.000 27.40 5.94 35.70 45.786 43 .40 74.00 30.60 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are Z0dB below the official limit are not reported.
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FCC ID:ZW9-PDW09 page 11-6
Data: 15 File: G:'2013 report B BYDWACS1301692-FCC-BT .EMG (18)
120 Level (dBulim) Date: 2013-09.11
1
/\ FCC PART 15C PEAK
6B
60 FCC PART 15C AW
6dB
%MM_MiMhmwwH%wJwmwN#JmWwMwmmwmwdhwmhmmﬂﬁwkhmmwwamuu
u24?? 2483.6 2490.2 2496.8 265034 2510
Frequency (MHz)
Sice no. ! 3m Chamber Data no. : 15
Dis. / Ant. : 3m 2012 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : GFSK 2450MHz Tx

TOIHIBA WTS-A

Ant. Cable Lmp. Emizaion
Fredq. Factor loss Factor Reading Lewvel Limits Hargin ERemark
(HMHz) (dB/m) {dB) (dE} (dBuV) {dBuV/m) (dBuV/m) (dB)
1l 2480.036 27.27 5.91 35.70 84.73 B2.21 74 .00 =8.21 Peak
2 2483.500 27.289 5.892 35.70 44 .65 42 .16 74.00 31.54 Feak
3 2486.174 27.31 5.92 35.70 45.94 44 47 74.00 29.53 Peak
4 Z500.000 Z7.40 5.94 35.70 44 .04 41.68 74.00 32.32 Peak

Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are 20dB below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDWO09 page 11-7
Data: 32 File: G:2013 reportB'BYDWCS1301692-FCC-BT .EMG (18)
Level (dBulfim) Date: 2013-09.11
120
1

-79;,._,——”

FCC PART 15C F"z
Li &

60 FCC PART 1

oL -]

=l

2310 2329, 2348. 2367. 2386. 2405
Frequency (MHz)

Sice no. ! 3m Chamber Data no. : 32

Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PEAK

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : B-DP3K 2402Z2MHz Tx

TOSHIBA WTS-A
Ant. Cable Lmp. Emizaion

Fredq. Factor loss Factor Reading Lewvel Limits Hargin ERemark

(HMHz) (dB/m) {dB) (dE} (dBuV) {dBuV/m) (dBuV/m) (dB)
1l 2381.440 2Z6.64 5.77 35.70 46.71 43.42 74 .00 30.58 Peak
2 2390.000 26.70 5.78 35.70 45.14 41,92 74.00 32.08 Feak
3 2400.000 2Z6.76 5.80 35.70 58.99 55.85 74.00 15.15 Peak
4 Z401.960 2Z6.77 5.80 35.70 88.68 B85.55 74.00 =11.55 Peak

Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are 20dB below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13267




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:Z2ZW9-PDWQ09 page 11-8
Data: 31 File: G:2013 reportB'BYDACS 1301692 -FCC-BT .EMG (48)
190 Level (dBuVim) Date: 2013-09-11

4
FCC PART 15C PEAK
B

60 FCC PART 15

36!

p=

]

3 y.
SR RS YOI PPTP TR ITARSENE Y I e SRR A | R

2310 2329, 2348. 2367. 2386. 2405
Frequency (MHz)

Sice no. ! 3m Chamber Data no. : 31

Dis. / Ant. : 3m 2012 3115 (4580) int. pol. : VERTICAL

Limit : FCC PART 15C PEAK

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : B-DP3K 2402Z2MHz Tx

TOSHIBA WTS-A
Ant. Cable Lmp. Emizaion

Fredq. Factor loss Factor Reading Lewvel Limits Hargin ERemark

(HMHz) (dB/m) {dB) (dE} (dBuV) {dBuV/m) (dBuV/m) (dB)
1l 2345.910 26.41 5.72 35.70 46.82 43 .25 74 .00 30.75 Peak
2 2390.000 26.70 5.78 35.70 44 .29 41.07 74.00 32.93 Feak
3 2400.000 2Z6.76 5.80 35.70 49.286 45,12 74.00 27.88 Peak
4 Z40Z.150 2Z6.77 5.80 35.70 80.80 77.67 74.00 =3.67 Peak

Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are 20dB below the official limit are not reported.
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FCC ID:Z2ZW9-PDWQ09 page 11-9
Data: 17 File: G:2013 reportB'BYDACS 1301692 -FCC-BT .EMG (48)
120 Level (dBuVim) Date: 2013-09-11

FCC PART 15C PEAK
6B
60
FCC PART 15C AW
3 D 6B
“hﬁkwJwmhJmmMAmMMwwﬂHW“Nm#Wwww“uhiﬂhﬂmhﬂﬁﬁﬁﬂmﬁ¢kﬁﬂmﬂﬁ
u24?? 2483.6 2490.2 2496.8 265034 2510
Frequency (MHz)
Sice no. ! 3m Chamber Data no. : 17
Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : B-DP3K Z480MHz Tx
TOSHIBA WTS-A
Ant. Cable Lmp. Emizaion
Fredq. Factor loss Factor Reading Lewvel Limits Hargin ERemark
(HMHz) (dB/m) {dB) (dE} (dBuV) {dBuV/m) (dBuV/m) (dB)
1l 2479.970 27.27 5.91 35.70 93.38 90.86 74 .00 -16.86 Peak
Z 2483.500 27.289 5.892 35.70 51.68 49.19 74.00 24.81 Feak
3 2483.699 27.30 5.92 35.70 51.59 49,11 74.00 z24.89 Peak
4 Z500.000 Z7.40 5.94 35.70 44 .28 41.92 74.00 32.08 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmission levels that are 20dB below the official limit are not reported.
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FCC ID:ZW9-PDWO09 page 11-10
Data: 18 File: G2013 reportB'BYDWACS1301692-FCC-BT .EMG (48)
120 Level (dBuv/m) Date: 2013-09-11
1
/\. FCC PART 15C PEAK
6dB
60

FCC PART 15C &V

NJ \3‘3 e 6B

2477 24836 24902 2496.8 25034 2510
Frequency (MHz)
Fice no. ¢ 3m Chamber Data no. 1 18
Dis. / Ant. P 3m 2012 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. r 23TC/54% Engineer : Leo-Li
EUT : Tablet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode : 8-DPSEK 2£450HMHz Tx
TOSHIEBA WTES-A
Ant. Cable Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Hargin Remark
[{MH=z) (dB/m) {dE) (dE} (dBuY) {dBu¥/m) (dBuVY/m) (dE)
1 2480.069 27.27 5.91 35.70 82.86 80.34 74.00 -6.34 Peak
2 2483.500 27.29 5.92 35.70 45.71 43,22 74.00 30.78 Peak
3 2489.144 27.33 5.93 35.70 46.31 43 .87 74.00 30.13 Peak
4 2500.000 27.40 5,94 35.70 44.25 41.89 74.00 3d.11 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels cthat are Z0dB below the official limit are not reporced,
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ECC 1D:Z\W9-PDWQ9 page 12-1

12.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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